AWTA ProbuUCT TESTING
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TEST REPORT

Client:  Woven Image Pty Ltd Test Number : 19-006803
37-39 Chard Road Issue Date : 22/11/2019
Brookvale NSW 2100 Print Date : 22/11/2019
Sample Description Clients Ref : "Focus Quilted"
Woven quilted fabric with foam fill
Colour : Grey
End Use : Upholstery, Wrapped Panels, Operable doors
Nominal Composition : 100% Polyester and Foam
BSEN 1021-1-2006 Furniture - Assessment of the Ignitability of Upholstered Furniture Part 1: Ignition

Source - Smouldering Cigarette
Date of Testing 21/11/2019
Did Ignition Occur No
Extent of Damage Vertical Horizontal
Length 4 2 mm
Width 6 4 mm
Depth 2 6 mm
Ignition Source Time 7.25 min
Flame Time 0.0 min
Smouldering Time 0.0 min
Assembly Smouldering when Dismantled No
Test Assembly Self Extinguished Yes

The above test results relate only to the ignitability of the combination of upholstery composites
under the particular conditions of test; they are not intended as a means of assessing the full
potential fire hazard of the materials or products in use.
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BSEN 1021.2-2006 Furniture - Assessment of the Ignitability of Upholstered Furniture Part 2: Ignition Source
(Modified) - Match Flame Equivalent
Date of Testing 21/11/2019
Did Flaming Ignition Occur? Yes
Did Smouldering Ignition Occur? No
Extent of Damage Vertical Horizontal
Length 450 150 mm
Width 310 320 mm
Depth 75 75 mm
Time for Burning to reach Rig Extremities 4.50 min
Test Assembly Self Extinguished No
Assembly Smouldering when Dismantled No

The above test results relate only to the ignitability of the combination of upholstery composites
under the particular conditions of test; they are not intended as a means of assessing the full
potential fire hazard of the materials or products in use.

Modification: Propane/Butane mixture used as ignition source.
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